
   

 

LG 504 

 

© 2016 Construction Tools PC AB | No. 9800172501b| 2016-03    

 

Spare parts list 
Forward and reversible plate 

 s/n BGF000001- 
Engine: Hatz 1D 81 

 

 

  

 

 



   

 
 
 

F1700C Spare parts list 

 

 
 
 
 

 

General information 
 

This spare parts list applies to the following: 
 

Part number Description 

3382 0005 50 
Forward and reversing plate 
LG 504 Hatz Electric start 550 mm (21.65 in.) 

3382 0005 51 
Forward and reversing plate 
LG 504 Hatz Electric start 700 mm (27.56 in.) 
(550 mm plus 2 x 75 mm / 21.65 in. plus 2 x 2.95 in.) 

 
 
Use only authorized parts. Any damage or malfunction caused by the use of 
unauthorized parts is not covered by Warranty or Product Liability. 
Any unauthorized use or copying of the contents or any part thereof is 
prohibited. This applies in particular to trademarks, model denominations, part 
numbers, and drawings. 
 
Instructions for use 
This spare parts list contains no safety regulations and is merely intended to 
assist in the ordering of spare parts. 
For information about operating, servicing, or repairing, the relevant Safety 
and operating instructions must be consulted at all costs. 
Please observe the safety instructions listed in the relevant Safety and operating 
instructions! 



   

Contents

Spare parts list
   Frame and hoods   1
   Ground plate installation   3
   Engine installation   5
   Eccentric element   9
   Engine, Hatz 1D81Z electric start   13
   Fuel tank Hatz 1D81    21
   Centrifugal clutch   23
   Hydraulic system   25
   Electric equipment   29
   Handle   31
   Non EPA throttle control   33
   Labels   35

Kits
   One year service kit   37
   Shock absorber repair kit   39
   Eccentric element repair kit   41
   Forward and reverse piston repair kit   43
   Block paving plate kit 750 mm (29.5 in.)   45
   Block paving plate kit 850 mm (33.5 in.)   47
   Extension plate kit 2 x 75 mm (2 x 2.95 in.)   49
   Extension plate kit 2 x 150 mm (2 x 5.90 in.)   51
   Slanted extension plate kit 2 x 150 mm (2 x 5.90 in.)   53
   Hour meter kit   55



Spare parts list  Frame and hoods 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:17 MDT 2016

1



Item Part No. Name Qty L

1 4700508022 Hexagon socket head cap screw 8

2 4700388846 Latch, complete 2

  3 - Hatch 1

  4 - Lock 1

5 3382010054 Front hood 1

6 4700904650 Button head socket screw, M6x12 8

7 4700904655 Washer, 6 x 18 x 2 mm,  0.24 x 0.71 x 0.08 in. 300 HV 14

8 4700381882 Hinge 2

9 4700904649 Screw 8

10 3382012695 Safety frame 1

11 4700387956 Lock plate 2

12 4700904698 Steel plain washer 4

13 4700923976 Lock nut 4

14 3382012718 Rear hood 1

15 3382012802 Crossbeam 1

16 0266211200 Nut DIN934 4

17 0301235800 Plain washer 13 x 24 x 2.5 8

18 0211196541 Unbrako screw 4

19 3382012668 Engine plate 1

20 0147300072 Screw 4

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:17 MDT 2016

2



Spare parts list  Ground plate installation 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:18 MDT 2016

3



Item Part No. Name Qty L

1 3382012792 Cover 2

2 0147140203 Hex  head screw 4

3 4700904213 Steel plain washer M12 13X30X4 4

4 3382012668 Engine plate 1

5 0211196492 Hexagon socket head cap screw 10

6 3382010021 Strap 2

7 - Screw M6 x 20 mm 8.8 A2K 2

8 - Screw M6 x 20 mm 8.8 A2K 2

9 - Washer 4

10 3382012993 Cover 2

11 0147135903 Hex Head screw 18

12 0300027417 Washer-flat 18

13 3382012792 Cover 2

14 3382014149 Shock absorber 4

15 0266211400 Hexagon nut 8

16 0301237800 Plain washer(A) 17 x 30 x 3 8

17 3382014282 Rubber stop 4

18 4700900486 Screw 4

19 4700928441 Washer, 21 x 45 mm 4

20 3382014937 Extension plate, 150 mm 2

22 3382014938 Extension plate, 75 mm 2

23 0147155103 Screw din933 8

24 0333050008 Steel plain washer 21x36x6 8

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:18 MDT 2016

4



Spare parts list  Engine installation 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:21 MDT 2016

5



Item Part No. Name Qty L

1 0211195735 Screw 2

2 4700904213 Steel plain washer M12 13X30X4 2

3 3382012838 Heat protection 1

4 3382012819 Sound insulation 1

5 3382012817 Sound insulation 1

6 4700373476 Insulating washer 8

7 3382012825 Exhaust pipe 1

8 0266211200 Nut DIN934 4

9 4700904703 Plain washer 13x24x4 mm 4

10 4700394700 Stud 4

11 4700281228 Bracket 1

12 4700281194 Engine shaft 1

13 4700350036 Key 1

14 4700904556 Steel plain washer 4

15 4700500022 Screw 4

16 4700386316 Inner cover 1

17 0147136003 Screw cap 6

18 4812070288 Centrifugal clutch, complete 1

19 4700904213 Steel plain washer M12 13X30X4 1

20 0211132303 Hex. sock. screw 6

21 0301233500 Plain washer 8.4 x 16 x 1.6 8

23 3382014242 Cover 1

24 3382014306 Insulation 1

25 4700373476 Insulating washer 7

26 4700386312 V-belt 2

27 3382012836 Cover, complete 1

  28 - Plate 1

  29 4812060278 Captive screw 5

  30 0301233500 Plain washer 8.4 x 16 x 1.6 5

  31 - Insulation 1

  32 3382010972 Lock spring 5

33 4700904654 Screw 1

34 4700904656 Washer, 8.4 x 25 x 2 mm, 0.33 x 0.99 x 0.08 in. 300 HV 1

35 4700397282 Rubber protection 1

36 4700792824 Ball joint 1

37 4700904228 Washer 6.4x12x1.5 mm 300 HV 1

38 4700570004 Hex. nut 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:21 MDT 2016

6



This page intentionally left blank

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:21 MDT 2016

7



Item Part No. Name Qty L

39 4700570005 Hexagon nut 1

40 3382012830 V-belt cover 1

41 4700281116 Ryw-clips 2

42 4700281115 Screw 2

43 4700244059 Hose 1

  44 - Connection 1

  45 - Hose 1

46 3382011018 Rubber protection 1

47 3382011017 Flange 1

48 0211132203 Hex socket screw 11

49 4700904734 Washer 2

50 3382013048 Bracket 1

51 0147138012 Screw 1

52 0266211100 Nut hexagon 1

53 4700378060 Belt tightener, complete 1

  54 4700150012 Retaining ring for shaft 1

  55 4700111180 Ball bearing 2

  56 4700151019 Retaining ring 2

  57 4700380517 V-belt pulley 1

  58 4700378061 Shaft 1

59 4700924543 Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 1

60 0147140003 Bolt 1

61 0211132503 Hex Sock Screw 2

62 4700281183 Crank holder 1

63 4700904649 Screw 2

64 3382012790 Bracket 1

65 3382014348 Engine, complete, Hatz 1D81Z electric start, 1

66 - Engine, complete 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:21 MDT 2016

8



Spare parts list  Eccentric element 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:22 MDT 2016

9



Item Part No. Name Qty L

1 3382012606 Eccentric housing 1

2 3382012040 Hydraulic cylinder 1

3 0211124703 Hex socket screw 16

4 4812070043 Piston 1

5 4700792272 Elbow 90 orfs 1

6 0108132400 Spring pin, Ø6 x 20 mm DIN 1481 1

7 3382014188 Sealing 1

8 3382013002 Piston rod 1

9 4700150003 Retaining ring for shaft 1

10 3382014140 Ball bearing 2

11 4700151043 Retaning ring for hole 28 1

12 3382013003 Piston 1

13 4700381443 Screw 1

14 4700150033 Retaining ring 4

15 3382014138 Bearing 4

16 4700150035 Snap ring 4

17 3382012028 Gear 1

18 4700928796 Ball bearing 2

19 4700280442 Pin 1

20 4700928788 Key 1

21 3382012627 Reverser 1

22 0211140403 Hex sock. screw 8

23 3382012625 Eccentric weight 4

24 3382014139 Spring 1

25 4700280448 Stop 1

26 4700928787 Retaining ring 1

27 3382012049 Cover 2

28 3382013022 Cover 1

29 3382014176 Radial lip-type seal 1

30 4700928795 Sleeve 1

31 4700150020 Retaining ring for shaft 2

32 3382012027 Gear 1

33 4700350029 Feather key 1

34 3382012626 Eccentric shaft 1

35 4700280450 Key 1

36 3382012043 Eccentric shaft 1

37 0300027464 Washer DIN9021 4

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:22 MDT 2016

10



This page intentionally left blank

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:22 MDT 2016

11



Item Part No. Name Qty L

38 3382013023 Cover 1

39 4700500048 Screw, M10x20 mm 8.8 A3K 1

40 4700280432 Washer 2

41 4700282718 V-belt pulley 1

42 0211125000 Screw 4

43 3382014098 Spacer ring 1

44 3382013020 V-belt cover 1

45 0686644207 Plug, VSTI R 1/4-ED 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:22 MDT 2016

12



Spare parts list  Engine, Hatz 1D81Z electric start 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:25 MDT 2016

13



Item Part No. Name Qty L

1 3382014348 Engine, complete, Hatz 1D81Z electric start, 1 A

2 3382100249 Air filter cover, complete 1 B

  3 4700239883 Cyclone 1

  4 4700239882 Elbow 1

  5 4700937017 Nut 1

6 - Cover 1

7 - Washer, M6 2

8 - Nut, M6 2

9 4700239526 Gasket 1

10 3382100235 Holder 1

11 3382100248 Air filter cover, complete 1 C

  12 4700239532 Plug 2

13 - Cover 1

14 4700239531 Screw 1

15 4700239529 Washer 1

16 4700239530 Washer 1

17 4700239525 Gasket 1

18 4700239524 Bushing 1

19 4700239523 Cover 1

20 4700239522 Washer 1

21 4700239519 Bracket 1

22 - Nut, M8 2

23 - Washer, M8 2

24 4700239423 Air filter 1

25 4700239516 Housing 1

  26 4700239526 Gasket 1

27 - Housing 1

28 4700239533 Washer 1

29 4700239534 Screw 1

30 4700937439 Gasket 3

31 4700937440 Gasket 1

32 4700937443 Gasket 1

33 4700937442 Gasket kit 1

34 - Flat gasket 1

35 - Flat gasket 1

36 - Flat gasket 1

37 - Flat gasket 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:25 MDT 2016

14



This page intentionally left blank

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:25 MDT 2016

15



Item Part No. Name Qty L

38 3382100247 Gasket 1

39 3382100237 Injector, complete 1 D

  40 - Injector part 1

  41 3382100238 Nozzle 1

42 4700950146 Injector, complete 1 E

  43 - Injector part 1

  44 3382100239 Nozzle 1

45 4700939234 Injector, complete 1 F

  46 - Injector part 1

  47 4700939235 Nozzle 1

48 4700239913 Injector, complete 1 G

  49 - Injector part 1

  50 4700940466 Nozzle 1

51 3382100240 Fuel pipe 1 H

52 4700940476 Fuel pipe 1 I

53 4700950148 Injector pump, complete 1 J

  54 3382100241 Banjo screw 2

  55 3382100242 Gasket 4

56 - Pump part 1

57 4700939616 Shim, 0.10 mm, 0.004 in. 2

58 4700939778 Shim, 0.6 mm, 0.024 in. 1

59 4700939777 Shim, 0.9 mm, 0.035 in. 1

60 4700939776 Shim, 1.2 mm, 0.047 in. 1

61 4700939779 Shim, 0.3 mm, 0.012 in. 1

62 - Nut, M8 2

63 4700950257 Holder 2

64 4700950263 Spacer 2

65 4700938279 Injection pump 1 K

66 4700239912 Injection pump 1 L

67 - Nut, M8 2

68 4700939616 Shim, 0.10 mm, 0.004 in. 3

69 4700939779 Shim, 0.3 mm, 0.012 in. 1

70 4700939778 Shim, 0.6 mm, 0.024 in. 1

71 4700939777 Shim, 0.9 mm, 0.035 in. 1

72 4700939776 Shim, 1.2 mm, 0.047 in. 1

73 4700939774 Shim, 5.7 mm, 0.224 in. 1

74 4700939606 Valve cover 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:25 MDT 2016

16



This page intentionally left blank

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:25 MDT 2016

17



Item Part No. Name Qty L

75 - Screw, M6 x 25 mm 4

76 - Washer, M6 4

77 4700239333 Valve cover gasket 1

78 4700239426 Oil dipstick, complete 1

  79 - Dipstick 1

  80 3382100236 O-ring 2

81(82-83) 4700935608 Oil filter cover, cpl 1

82 - Cover 1

83 4700239335 O-ring 1

84 4700239326 Oil filter 1

85 - Screw, M6 x 12 mm 5

86 - Washer, M6 5

87 4700239428 Muffler cover 1

88 4700239421 Muffler 1

89 3382100243 Gasket 1 H

90 3382100244 Gasket 1 H

91 4700937454 Gasket kit 1 I

92 - Flat gasket 1

93 - Flat gasket 1

94 - Flat gasket 1

95 - Flat gasket 1

96 - Flat gasket 1

97 4700945607 Charging relay 1

98 4700239500 Pipe clamp 1

99 4700935753 Gasket 1

100 4700239386 Support bearing 1

  101 - Holder 1

  102 3382100246 Bushing 1

103 - Washer, M8 2

104 - Screw, M8 x 35 mm 2

105 - Washer, M10 2

106 - Screw, M10 x 35 mm 2

107 - Stud, M12 x 50 mm 2

108 - Washer, M12 2

109 - Nut, M12 2

110 4700239392 Safety crank handle 1

111 4700239501 Starter 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:25 MDT 2016

18



This page intentionally left blank

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:25 MDT 2016

19



Comments for Page: Engine, Hatz 1D81Z electric start

 

A | Consist of item 1 to 115

B | New version

C | Old version

D | Valid from engine serial number 073.25xxxxxxxx

E | Valid for engine serial number 073.24xxxxxxxx

F | Valid from engine serial number 073.20xxxxxxxx to 073.23xxxxxxxx

G | Valid up to engine serial number 073.19xxxxxxxx

H | Valid from engine serial number 073.24xxxxxxxx

I | Valid up to engine serial number 073.23xxxxxxxx

J | Valid from engine serial number 073.24xxxxxxxx

K | Valid from engine serial number 073.20xxxxxxxx to 073.23xxxxxxxx

L | Valid up to engine serial number 073.19xxxxxxxx

M| See section "Fuel tank"

Item Part No. Name Qty L

112 4700239888 Hose clamp 1

113 4700239885 Cover 1

114 - Fuel tank 1 M

115 4700239508 Throttle lever 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:26 MDT 2016

20



Spare parts list  Fuel tank Hatz 1D81  

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:27 MDT 2016

21



Item Part No. Name Qty L

1 3382100250 Fuel tank, complete 1

  2 -- Label 1

  3 4700239554 Fuel cap 1

  4 -- Fuel tank 1

  5 4700937422 Washer 12

  6 4700937423 Spacer 6

  7 4700937424 Spacer 6

  8 -- Screw, M8 x 40 mm 4

  9 4700238362 Washer 1

  10 4700937435 Plug 1

  11 4700937436 Sleeve 4

12 4700938339 Water separator, cpl 1

  13 3382100158 Nipple 1

  14 3382100157 Clamp 1

  15 -- Hose 1

  16 -- Hose clip 1

  17 -- Water separator 1

  18 -- Drain screw 1

19 4700937430 Fuel filter 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:27 MDT 2016

22



Spare parts list  Centrifugal clutch 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:28 MDT 2016

23



Item Part No. Name Qty L

1 4812070288 Centrifugal clutch, complete 1

  2 4700939359 Clutch lining 2

  3 4700939358 Weight 2

  4 4700939360 Cover 1

  5 4700939361 Screw 4

  6 4700421246 Spring 4

  7 4700939357 Hub 1

  8 4700939362 Cover 1

  9 4700939363 Lock washer 1

  10 3382100008 Ball bearing 2

  11 4700939356 Washer 1

  12 4700938725 Retaining ring 1

  13 4700938727 Nilos ring 1

  14 4700938726 Snap ring 1

  15 4700939355 V-belt pulley 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:28 MDT 2016

24



Spare parts list  Hydraulic system 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:29 MDT 2016

25



Item Part No. Name Qty L

1 4700792253 Elbow 1

2 3390019900 Connection 1

3 0661100025 Seal washer 1

4 0211132303 Hex. sock. screw 3

5 0301233500 Plain washer 8.4 x 16 x 1.6 9

6 3382014293 Hydraulic pump 1

7 0211121803 Hexagon socket head cap screw 2

8 0301231800 Plain washer 2

9 3382014239 Adapter 1

10 3382014238 Coupling 1

11 0301232100 Plain washer 6.4 x 12 x 1.6 3

12 0266210800 Nut 1

13 4700791415 Elbow 45, O-ring 1

14 3382014297 Hydraulic hose 1

15 3382014299 Hydraulic hose 1

16 4700376677 Hydraulic oil tank, complete 1

  17 4700904960 Screw 2

  18 4700381563 Holder 1

  19 4700500021 Hex. screw 1

  20 4700904229 Steel plain washer 8.4X16X1.5 1

  21 4700381385 Cover with oil dipstick 1

  22 4700381566 Air filter 1

  23 4700160110 O-ring 1

  24 - Oil tank 1

25 0211136303 Hex socket screw 4

26 0301234400 Washer plain 4

27 3382014893 Bracket 2

28 0211132203 Hex socket screw 4

29 0570702539 Connection 1

30 0570710005 Hose connection 1

31 4700313108 Hose clamp 1

32 3382012895 Hydraulic hose 1

33 4700383458 Hose holder 1

34 0211133203 Hex socket screw 1

35 3382010182 Bracket 1

36 0147133003 Hex head screw 8

37 4700280534 Rubber block 3

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:29 MDT 2016

26



This page intentionally left blank

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:29 MDT 2016

27



Item Part No. Name Qty L

38 3382012865 Hose holder 1

39 0211125103 Hex socket Screw 2

40 3382012845 Hydraulic hose 1

41 4812070025 Control lever 1

42 0211132503 Hex Sock Screw 1

43 3382014298 Hydraulic valve, complete 1

  44 3382100271 Rubber cover 1

  45 3382100270 Lever 1

  46 3382100269 Pin 1

  47 3382100272 Screw 2

  48 3382100273 Washer 2

  49 3382100268 Housing 1

  50 - Valve body 1

  51 3382100288 Measuring nipple 1

52 4700615042 Conical spring washer 2

53 0291112816 Nut lock 2

54 4700791397 Elbow 90, O-ring 3

55 3382010182 Bracket 2

56 0261109981 Nut 2

57 0346100024 Clamp 1

58 4700313003 Hose clamp 1

59 0570704186 Elbow 1

60 0607115022 Connection 1

61 4700383038 Hose coupling 1

62 4700925089 O-ring 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:29 MDT 2016

28



Spare parts list  Electric equipment 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:30 MDT 2016

29



Item Part No. Name Qty L

1 4700378223 Control panel, cpl 1

2 4700238158 Ignition switch 1

3 4700904428 Cover, ingnition 1

4 4700238236 Ignition key 1

5 4700791058 Diode lamp 2

6 4700385599 Buzzer 1

7 4700376867 Cover 1

8 4700904967 Screw 2

9 4700928927 Lock nut 2

10 - Hour meter 1 A

11 4700378225 Cable harness 1

12 4700500019 Hex. screw 7

13 4700904229 Steel plain washer 8.4X16X1.5 7

14 4700282727 Cable harness 1

15 - Nut 1

16 - Washer M8 ISO 7089, 13/25,4x3,4 1

17 4700281201 Battery cable (+) 1

18 0147136403 Screw hexagon 1

19 0300013022 Washer, 10.5 x 22 x 4 mm 1

20 4700281202 Battery cable (-) 1

21 3382012765 Holder 1

22 4700384612 Insulation 1

23 4700394643 Battery 1

24 3382014332 Insulation 2

25 3382014333 Insulation 2

26 3382012839 Insulation 1

27 0211124303 Screw M6x10 ISO 4762 2

28 0301232100 Plain washer 6.4 x 12 x 1.6 2

29 4700921039 Pipe clamp 2

30 3382012763 Battery holder 1

31 0211132703 Hex sock. Screw 4

32 0301233500 Plain washer 8.4 x 16 x 1.6 4

33 4700370222 Spacer sleeve 4

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:30 MDT 2016

30



Spare parts list  Handle 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:32 MDT 2016

31



Item Part No. Name Qty L

1 3382012068 Handle 1

2 3382010490 Shock absorber 4

3 4700377312 Cover 1

4 4700500019 Hex. screw 8

5 4700904229 Steel plain washer 8.4X16X1.5 8

6 4700500043 Hex. screw 9

7 4700904230 Washer 10.5x22x2 mm 300 HV 9

8 4700281382 Ball knob M12, D= 50mm 1

9 4700581012 Nut 1

10 0300013022 Washer, 10.5 x 22 x 4 mm 2

11 4700282724 Hook 1

12 0108123600 Spirol pin 2

13 4700281431 Shock absorber 1

14 3382010485 Handle bracket 1

15 4700281804 Rubber stop 1

16 4700581013 Nut, M12 2

17 3382010495 Bushing 2

18 4700500194 Hex. screw 4

19 4700904703 Plain washer 13x24x4 mm 8

20 3382010496 Clamp 2

21 3382010493 Retainer, right 1

22 3382010491 Stud 1

23 3382010492 Shock absorber 1

24 3382010494 Retainer, left 1

25 4700570006 Hex. nut 1

26 4700586019 Lock nut, M12 4

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:32 MDT 2016

32



Spare parts list  Non EPA throttle control 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:32 MDT 2016

33



Item Part No. Name Qty L

1 3382014295 Throttle control, complete 1

  2 - Throttle handle 1

  3 3382014294 Control cable, complete 1

  4 4700238443 Square nipple 1

  5 - Nut, M10 2

6 4700902285 Nut 1

7 4700508025 Screw 1

8 4700904228 Washer 6.4x12x1.5 mm 300 HV 1

9 4700921065 Clamp 5

10 0301232100 Plain washer 6.4 x 12 x 1.6 5

11 0211124703 Hex socket screw 5

12 4700281236 Nipple 1

13 4700281228 Bracket 1

14 4812070115 Throttle control bracket 1

15 4700904747 Screw M5x30 4

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:32 MDT 2016

34



Spare parts list  Labels 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:33 MDT 2016

35



Item Part No. Name Qty L

1 8915002520 Label, electric engine start 1

2 8915002523 Safety label, lock handle 1

3 8915002526 Safety label, rotating V-belts 1

4 8915300077 Product label, "Atlas Copco" 2

5 8915300184 Product label "LG 504" 2

6 8915002529 Safety label, read instruction 1

7 - Nosie level label 1

8 8915002521 Label, throttle control non EPA 1

9 8915002530 Label, throttle control EPA 1

10 8915002519 Label, charging, hour meter and engine oil pressure 1

11 8915002528 Label, lifting point 1

12 8915002387 Safety label, read instructions, ear protection and safety boots 1

13 - Data plate 1

14 - Screw M6 x 20 mm 8.8 A2K 4

15 8915002525 Label, operator panel 1

16 8915002527 Label, manual start 1

17 4700272373 Label, hydraulic oil level 1

18 4700904601 Decal "BIO HYDRAULIC OIL" 1

19 8915002626 Label,fuel 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:33 MDT 2016

36



Kits  One year service kit 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:34 MDT 2016

37



Comments for Page: One year service kit

 

A | For oil drain plug

B | See section "Engine installation"

C | For valve cover

Item Part No. Name Qty L

1 3382100028 One year service kit

  2 4700239423 Air filter 5

  3 4700937873 Fuel filter 5

  4 4700748479 Washer 1 A

  5 4700386312 V-belt 2 B

  6 4700239333 Valve cover gasket 1 C

  7 4700239326 Oil filter 5

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:35 MDT 2016

38



Kits  Shock absorber repair kit 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:35 MDT 2016

39



Item Part No. Name Qty L

- 3382100581 Shock absorber repair kit 1

  1 3382014149 Shock absorber 4

  2 0266211400 Hexagon nut 8

  3 0301237800 Plain washer(A) 17 x 30 x 3 8

  4 3382010490 Shock absorber 4

  5 0147135903 Hex Head screw 8

  6 0300027438 PLAIN WASHER 8

  7 3382010492 Shock absorber 1

  8 0147140303 Hex head screw 4

  9 4700904703 Plain washer 13x24x4 mm 8

  10 0291112822 Locknut 4

  11 4700281431 Shock absorber 1

  12 0108123600 Spirol pin 2

  13 4700581012 Nut 1

  14 0300013022 Washer, 10.5 x 22 x 4 mm 2

  15 0266211100 Nut hexagon 1

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:35 MDT 2016

40



Kits  Eccentric element repair kit 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:36 MDT 2016

41



Item Part No. Name Qty L

- 3382100582 Eccentric element repair kit 1

  1 3382014176 Radial lip-type seal 1

  2 3382014138 Bearing 4

  3 4700928796 Ball bearing 2

  4 0335213500 Retaining ring 1

  5 0211124703 Hex socket screw 16

  6 300027464 Washer din9021 4

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:36 MDT 2016

42



Kits  Forward and reverse piston repair kit 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:36 MDT 2016

43



Item Part No. Name Qty L

- 3382100583 Forward and reverse piston repair kit 1

  1 3382014188 Sealing 1

  2 0335111400 Circlip 1

  3 3382014140 Ball bearing 2

  4 4700151043 Retaning ring for hole 28 1

  5 0108132400 Spring pin, Ø6 x 20 mm DIN 1481 1

  6 0211124703 Hex socket screw 4

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:36 MDT 2016

44



Kits  Block paving plate kit 750 mm (29.5 in.) 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:37 MDT 2016

45



Item Part No. Name Qty L

1 4700382001 Block paving plate kit 1

  2 - Polyurethane plate, 750 mm, 29.5 in. 1

  3 - Bracket 2

  4 - Nut, M10 x 1.5 mm A3K 8

  5 - Screw, M10 x 45 mm 4.6 A3K 8

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:37 MDT 2016

46



Kits  Block paving plate kit 850 mm (33.5 in.) 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:37 MDT 2016

47



Item Part No. Name Qty L

1 4700382005 Block paving plate kit 1

  2 - Polyurethane plate, 850 mm, 33.5 in. 1

  3 - Bracket 2

  4 - Nut, M10 8

  5 - Screw, M10 x 50 mm 8.8 A3K 8

  6 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 8

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:37 MDT 2016

48



Kits  Extension plate kit 2 x 75 mm (2 x 2.95 in.) 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:38 MDT 2016

49



Item Part No. Name Qty L

1 3382014950 Extension plate kit 2 x 75 mm (2 x 2.95 in.) 1

  2 - Extension plate, 75 mm, 2.95 in. 2

  3 - Washer, 21 x 36 x 6 mm, 0.83 x 1.42 x 0.24 300 HV 8

  4 - Screw, M20 x 50 mm 8.8 A9K 8

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:38 MDT 2016

50



Kits  Extension plate kit 2 x 150 mm (2 x 5.90 in.) 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:38 MDT 2016

51



Item Part No. Name Qty L

1 3382014952 Extension plate kit 2 x 150 mm (2 x 5.90 in.) 1

  2 - Extension plate, 150 mm, 5.90 in. 2

  3 - Screw, M20 x 50 mm 8.8 A9K 8

  4 - Washer, 21 x 45 mm, 0.83 x 0.87 x 1.77 in. 300 HV 8

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:38 MDT 2016

52



Kits  Slanted extension plate kit 2 x 150 mm (2 x 5.90 in.) 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:39 MDT 2016

53



Item Part No. Name Qty L

1 4700382068 Slanted extension plate kit 2 x 150 mm (2 x 5.90 in.) 1

  2 - Extension plate, 150 mm, 5.90 in., Slanted 2.5° 2

  3 - Screw, M20 x 50 mm 8.8 A9K 8

  4 - Washer, 21 x 45 mm, 0.83 x 0.87 x 1.77 in. 300 HV 8

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:39 MDT 2016

54



Kits  Hour meter kit 

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:40 MDT 2016

55



Item Part No. Name Qty L

1 4700376934 Hour meter kit 1

  2 - Hour meter 1

  3 - Screw, M3 x 10 mm 8.8 A2-70 2

  4 - Nut, M3 A2K 2

Spare parts list LG 504 s/n BGF000001

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Mar 28 00:01:40 MDT 2016

56



   

 
 
 

F1700C Spare parts list 

 

 
 
 
 

 

Any unauthorized use or copying of the contents or any part thereof is prohibited. 
This applies in particular to trademarks, model denominations, part numbers, and 
drawings. 

www.atlascopco.com 


	Spare parts list
	Frame and hoods
	Ground plate installation
	Engine installation
	Eccentric element
	Engine, Hatz 1D81Z electric start
	Fuel tank Hatz 1D81 
	Centrifugal clutch
	Hydraulic system
	Electric equipment
	Handle
	Non EPA throttle control
	Labels

	Kits
	One year service kit
	Shock absorber repair kit
	Eccentric element repair kit
	Forward and reverse piston repair kit
	Block paving plate kit 750 mm (29.5 in.)
	Block paving plate kit 850 mm (33.5 in.)
	Extension plate kit 2 x 75 mm (2 x 2.95 in.)
	Extension plate kit 2 x 150 mm (2 x 5.90 in.)
	Slanted extension plate kit 2 x 150 mm (2 x 5.90 in.)
	Hour meter kit


